
2001 Sheppard Avenue E., Suite 300
Toronto ON  M2J 4Z8
T 416 497 8600 F 855 833 4022
rvanderson.com

MUNCIPALITY OF STRATHROY - CARADOC

Pollution Prevention Control Plan
Final

December 5, 2024

R.V. Anderson Associates Limited
557 Southdale Road East, Suite 200
London, ON N6E 1A2



…/2

RVA 236786.01

December 5, 2024

Municipality of Strathroy-Caradoc
52 Frank Street
Strathroy, ON N7G 2R4

Attention: Paul Zuberbuhler B.Sc, B.Comm, C.E.T, Manager of Environmental Services
Dear Sir:
Re: Municipality of Strathroy-Caradoc Pollution Prevention Control Plan

(PPCP)

Please find attached the final version of the Pollution Prevention Control Plan (PPCP) for the
Municipality of Strathroy-Caradoc (Municipality) for placement on the public record for the
[...]
Flow
(L/s)

Rated
Head
(m)

Pump
Power
(hp)

Pump Model Wet Well Dimensions

Albert Street 3 128 40 140 Flygt Model NT-3231 Variable geometry

Arnella

Street
1 - - - Not known 2.1 m in diameter

Bella Street 2 - - - Flygt 3085, 2.4HP, 240V
1.83 m in diameter by 4.72m deep concrete wet

well

Ewart Street 2 193 12 - Liberty Pumps LSG200 2.85 m X 2.85 m X 2.05 m

High Street 1 - - - Flygt NP 3127 MT
Assumed 2.4 m in diameter by 0.8 m working

depth

McNab

Avenue
2 41.4 9.1 7.5

Flygt Model NP 3127
MOUNT

3.0 m in diameter

Metcalfe

Street
2 75 30.8 -

Flygt Model NT 3202.180

With VFD
Wet well with 25 cubic meter normal operating

value

Mill Pond

Crescent
2 - - 2.4 Flygt N-3085 Assumed 3.0 m in diameter

Park Street 2 22.1 - 9.4
Liberty Pump Model

#3LM10
2.8 m in diameter by 0.75 m working depth



Pollution Prevention and Control Plan Page 13

Municipality of Strathroy Caradoc RVA 236786
December 5, 2024

Table 5-2 provides details of emergency overflows and their discharge locations for each

SPS. It is noted that all sewage overflows will eventually impact the Sydenham River or one

of its tributaries. Details regarding the Sydenham River watershed are provided in Section

3.4.

Table 5-2: Strathroy Wastewater Collection System SPS Overflow Details

SPS Overflow Location

Albert Street
The SPS has a 750 mm overflow pipe with a flapper for backwater

protection which discharges to the Sydenham River.

Arnella Street Available information indicates there is no overflow

Bella Street

The SPS is equipped with a 200 mm overflow, which discharges to

the storm sewer located on Bella Street, which discharges to the

Sydenham River.

High Street Available information indicates there is no overflow

McNab Avenue Available information indicates there is no overflow

Mill Pond

Crescent
Available information indicates there is no overflow

Park Street Available information indicates there is no overflow

Metcalfe Street

The 525 mm sewer upstream of the Metcalf SPS has an overflow

structure with flap gate for emergency overflow to an adjacent ditch

and then to Humphrey Creek which discharges into the Sydenham

River.

Ewart Street

The SPS is equipped with a 200 mm overflow. It is not clear where the

overflow line discharges too; however, it may discharge to the Ewart

Street storm sewer which discharges to the Sydenham River.



Pollution Prevention and Control Plan Page 14

Municipality of Strathroy Caradoc RVA 236786
December 5, 2024

5.1.2.2 Sewage Collection System

Approximately 96 km comprised of both sanitary sewer and forcemains  networks form

Strathroy’s sewage conveyance system. A breakdown of the conveyance system is

provided in

Table 5-3.

Table 5-3: Strathroy Sewer Summary

Sewer Style Length (km) Percentage

Forcemains 6.2 6%

Sanitary Sewers 89.8 94%

Total 96.0 100%

5.1.2.3 Strathroy Wastewater Collection Modeling

A hydraulic model was developed for Strathroy’s collection system as part of the

WWWSWM Master Plan. Appendix 3 of the WWWSWM Master Plan provides the results of

the analysis. Initial data provided by the Municipality indicated that there were some

combined sewers within the collection system based on their historic records. However, the

Municipality has confirmed that these were converted to sanitary sewers circa 2015.

Wastewater flow monitors were installed in five key locations throughout Strathroy and were

monitored from September 2023 to January 2024. The resulting flow data was used in

conjunction with rainfall data to estimate average I&I rates during rainfall events which was

then used to calibrate the model. The Appendix 2.1 also shows the flow monitoring

locations for the Strathroy WWCS.

The model results did not indicate any sewers are currently surcharging, nor will they with

the exception of a small section of sewer on Head Street North as flows increase with

population growth. This sewer section along Head Street Notrth has been recently upsized

and is no longer an issue.

Finally, the average I&I rate for the sub-catchment was found to be 0.08 L/s/ha. This is

equal to with the Municipality’s guideline value and further indicate that the combined

sewers are not currently adversely impacting the system.

5.1.2.4 Strathroy Wastewater Compliance with MECP Procedure F-5-1 and F-5-5

Strathroy had no recorded sewage overflows in the period reviewed, during both the wet

and dry periods, and is therefore in compliance with MECP Procedures F-5-1 and F-5-5.



Pollution Prevention and Control Plan Page 15

Municipality of Strathroy Caradoc RVA 236786
December 5, 2024

5.1.3 Mount Brydges Wastewater Collection System

5.1.3.1 Sewage Pumping Stations

The Mount Brydges WWCS comprises of two SPSs that direct flow to the Mount Brydges

WWTF. Details regarding the pump station wet wells and the pumping equipment for each

are provided in Table 5-4 provides details for the pump stations in the Mount Brydges

sewage collection system.

Table 5-4 – Mount Brydges Sewage Pumping Stations

Parameter Main Sewage PS Northwest PS

No. of Pumps 2 2

Rated Flow (L/s) 53 31.3

Rated Head (m) 15.7 15.8

Pump Power

(hp)
20 20

Pump Model National Process Equipment
S6L2000M5-4 with VFD

National Process Equipment
S4K2000M5-4

Wet Well

Dimensions
3.5 m X 8.0 m 2.9 m X 6.7 m

A map of the Mount Brydges WWCS Mapping Flow Monitoring Locations is attached in

Appendix 2.2.

Table 5-5 provides details of emergency overflows and their discharge locations for both

SPS. It is noted that all sewage overflows will eventually impact the Thames River or one of

its tributaries.

Table 5-5: Mount Brydges Wastewater Collection System SPS Overflow Details

SPS Overflow Location

Lion’s Park SPS

(North West SPS)

The SPS has a 250mm overflow sewer that outlets to storm

maintenance hole (Manhole 4) located upstream on Adelaide

Road. Via this maintenance hole, flow is discharged to a

Municipal drain on the southwest side of Queen Street.

Mill Road PS (Main

Street SPS) Available record drawings indicate there is no overflow



Pollution Prevention and Control Plan Page 16

Municipality of Strathroy Caradoc RVA 236786
December 5, 2024

5.1.3.2 Sewage Collection System

Table 5-6 provides details of the Mount Brydges sewage conveyance system. Mount

Brydges does not have any combined sewers. As of 2023, a large portion of the Mount

Brydges population is serviced by on-site sewage disposal systems and are not connected

to the Mount Brydges WWTS.

Table 5-6 – Mount Brydges Sewer Summary

Sewer Style Length (km) Percentage

Forcemains 2.01 15%

Sanitary Sewers 10.98 85%

Total 12.99 100%

5.1.3.3 Mount Brydges’ Wastewater Collection Modeling

The hydraulic model was also developed for the Mount Brydges’ wastewater collection

system as part of the Master Plan. The model was developed using the same calibration

process and baseline characteristics as that of Strathroy’s model (Section 5.1.2.3). Flow

monitoring locations are shown in the Mount Brydges WWCS map in Appendix 2. 2.

The model results showed that the Mount Brydges WWCS has sufficient capacity for future

flows projected out to 2046.

5.1.3.4 Mount Brydges Wastewater Compliance with MECP Procedure F-5-1 and F-5-5

Mount Brydges had no recorded sewage overflows in the period reviewed in the collection

system, during both the wet and dry periods, and is therefore in compliance with MECP

Procedures F-5-1 and F-5-5.

5.2 Wastewater Treatment Facilities

5.2.1 Wastewater Treatment Facilities By-Pass Locations

The various unit processes within wastewater treatment facilities are designed such that

initial unit processes (such as influent pumping, screening, and grit removal) can handle

high instantaneous flows while excess wastewater is by-passed around downstream

processes, such as aeration and clarification, to protect them from damage. Ideally the

treated and by-passed flows combine together at the end of the plant before disinfection to

limit impacts on the receiver.

The wastewater treatment facilities and its by-pass locations in both Strathroy and Mount

Brydges are described in the following subsections.



Pollution Prevention and Control Plan Page 17

Municipality of Strathroy Caradoc RVA 236786
December 5, 2024

5.2.2 Strathroy Wastewater Treatment Plant

5.2.2.1 Overview

The Strathroy Wastewater Treatment Facility (WWTF) is located at 27886 Pike Road. It is an

extended-aeration process based mechanical sewage treatment plant with an average

rated capacity of 10,000 m³/day and a peak rated capacity of 23,280 m³/day per MECP

Environmental Compliance Approval # 5933-C37KWJ issued on June 24, 2021. The

Strathroy WWTF includes the following unit processes:

 Preliminary treatment via a mechanically cleaned screen.

 Secondary (biological) treatment provided in a lined earthen aeration basin with a

volume of 8,560 m3 and equipped with a coarse bubble aeration system.

 Two circular secondary clarifiers.

 Tertiary treatment via cloth media disc filters.

 Two UV disinfection systems.

 Effluent re-aeration prior to discharge to the Sydenham River.

 One sludge storage pond equipped with a surface aerator.

In 2020, the Municipality acquired the engineering services of RVA to upgrade certain

components of the WWTF in response to ongoing maintenance and operational issues. The

planned upgrades include:

 Rehabilitation of the existing influent chamber.

 Replacement of the existing headworks facility with a new headworks building which

will house a fine step screen and grit removal system.

 Addition of a new aeration basin with available treatment volume of 8,560m3 to

provide redundancy and allow a basin to be taken offline for maintenance and

cleaning and the addition of a fine bubble diffuser system.

 Replacement of the existing two UV systems and the inclusion of one standby unit.

 Replacement of the existing generator.

The above upgrades will maintain the exiting WWTF’s capacity but will ensure the plant

continues to meet its effluent objectives.



Pollution Prevention and Control Plan Page 18

Municipality of Strathroy Caradoc RVA 236786
December 5, 2024

5.2.2.2 Plant By-Pass Locations

The Strathroy WWTF is equipped, or will be equipped following the on-going upgrades, with

three by-pass locations which are detailed in Table 5-7. As all flow the WWTF is pumped,

the maximum instantaneous flowrate to the plant is fixed to the capacities for the upstream

SPS’s and is therefore known. High wet weather flows cannot impact the WWTF as any flow

that exceed the capacity of the upstream SPSs will overflow the conveyance system at the

locations detailed in Table 5-7.

At the maximum influent flow rate, the influent chamber at the WWTF will receive influent

from Albert SPS with a maximum flowrate of 175 L/s and from Metcalfe SPS with a

maximum flowrate of 75 L/s, resulting in a total capacity of 250 L/s, equivalent to

21,565m3/d. This is less than the plant designed PIF of 32,000 m3/d and less than the plant

designed PHF of 26,000 m3/d. Barring catastrophic failure of both duty and standby

equipment unit process by-passes are not anticipated. Furthermore, the WWTF’s ability to

by-pass influent to Cell 4 for storage further limits the probability of the plant releasing

untreated, or partially treated, wastewater to the receiver.

Table 5-7: Strathroy WWTF By-Pass Location Details

Location By-Pass Description

Albert Street SPS

Forcemain WWTF

By-Pass

A manual valve can direct flows from the Albert Street SPS to

Cell 4 for storage. Influent can then be pumped back to the

headworks for treatment

Headworks By-Pass

Following the on-going upgrade, influent will be able to bypass

the plant headworks and be routed directly to aeration basin 1

should the level in the influent chamber rise to a sufficient height

Tertiary Filtration

By-Pass

Following the on-going upgrade, A manual valve will allow flows

to be directed around the cloth media filters and go directly to

the UV system for disinfection and re-aeration.

5.2.2.3 Historical Flow Data

To identify data anomalies and flow trends, the historical influent flow data from 2018

through 2023 into the Strathroy WWTF was reviewed. Figure 5-1 illustrates the ADF and

PDF trend over this period. The trend line shows that both ADF and MDF to Strathroy

WWTF has been consistent. Peaks in the MDF (circled in red) also occur within the same

ranges in each year and, therefore, cannot be assumed to be random anomalies.

Table 5-8 shows that the historical average PF is 2.88, which is slightly above the typical

WEF recommended PF of 2.2. However, it does not indicate large amounts of stormwater



Pollution Prevention and Control Plan Page 19

Municipality of Strathroy Caradoc RVA 236786
December 5, 2024

impacting the system. This finding aligns well with the hydraulic modeling completed in

Section 5.1.2.3, which did not indicate any capacity issues at the currently experience

flows.

Table 5-8 – Strathroy WWTF Peaking Factors

Parameter Value (m3/d) Peaking Factor1

Average Daily Flow, ADF (2018 – 2023) 4,950 -

Max Daily Flow, MDF 14,266 2.88

99th Percentile Flow 12,989 2.62

WEF Guidelines - 2.2
1 Peaking Factor = PDF/ADF

Annual wastewater treatment reports from 2019 through 2023 for the Strathroy WWTF were

reviewed and noted wastewater by-passes and overflows are detailed in Table 5-9. With the

exception of a MECP approved tertiary by-pass which occurred during 2022 while the new

cloth-media filters were installed the Plant has had no untreated of partially treated

discharges to the receiver.

Table 5-9 – Strathroy WWTF Bypasses and Overflows

Year Spill/Bypass Noted

2019

Wastewater from Pond 4 overflowed into Pond 5 when the Pond 4 supernatant

pump was turned off and sludge continued to be added to the Pond. Volume

was not specified.

2020 No Spills or Overflows Noted

2021
Blower building generator failed and resulted in no aeration for an estimated

30 minutes.

2022
The Municipality received approval to bypass the existing filters during the

installation of new filters.

2023 No Spills or Overflows Noted

5.2.2.4 Per Capita Flows
The entire community of Strathroy is serviced by municipal wastewater treatment. The

historical average per capital flows is 294 L/cap/day which falls within typical ranges

corresponding to the population size of Strathroy.



Pollution Prevention and Control Plan Page 20

Municipality of Strathroy Caradoc RVA 236786
December 5, 2024

5.2.3 Mount Brydges Wastewater Treatment Plant

5.2.3.1 Overview

The Mount Brydges WWTF is located 22416 Mill Road and is currently rated at 825 m³/day

per MECP ECA # 5977-CPKPGM issued on December 20, 2023. The WWTF is a rotating

biological contactor (RBC) system and includes the following unit processes:

 Secondary (biological) treatment provided in two RBC tanks with a rated capacity of

825 m3/day.

 An interim flow equalization tank (repurposed from existing future RBC tank) with a

volume of 207.3 m3, equipped with two submersible pumps to return sewage to the

RBC tanks and two mechanical mixers (not yet installed).

 Solid-liquid separation post biological treatment provided in two final clarifiers with a

rated capacity of 3,260 m3/day each.

 Tertiary treatment provided via an effluent filtration system consisting of three

continuous backwash filters designed for a peak flow rate of 5,595 m3/day.

 UV disinfection system with a rated capacity of 4,200 m3/day.

Effluent is discharged to the Vermeersch Drain that is located within the Upper Thames

River watershed.



Pollution Prevention and Control Plan Page 21

Municipality of Strathroy Caradoc RVA 236786
December 5, 2024

Figure 5-1: Strathroy Historical Wastewater Flow Trends



Pollution Prevention and Control Plan Page 22

Municipality of Strathroy Caradoc RVA 236786
December 5, 2024

In 2022, RVA was retained by the Municipality to undertake the design and tender services